
Partition of Anammox and Nitrifiers
Through Bio-Carriers for Full-Scale
Sidestream Partial
Nitrification–Anammox Plant
Jinliang Xu1,2†, Qingjie Cui3†, Cuina Bu1, Sherif Ismail 1,4 and Shou-Qing Ni1,2*

1School of Environmental Science and Engineering, Shandong University, Qingdao, China, 2Suzhou Research Institute,
Shandong University, Suzhou, China, 3Department of Mechanical and Environmental Protection, Shandong Electric Power
Engineering Consulting Institute Ltd. (SDEPCI), Jinan, China, 4Environmental Engineering Department, Zagazig University,
Zagazig, Egypt

This study assessed the activity and community structure in different types of sludge to
reveal the partition mechanism of anammox and nitrifiers in a full-scale partial
nitrification–anammox plant. Batch experiments confirmed that suspended sludge had
higher partial nitrification capacity, and biofilm sludge had higher anammox activity,
16.9 times higher than suspended sludge. qPCR analysis confirmed that the amoA
gene was mainly present in suspended sludge, and the highest abundance of the Amx
gene was observed in biofilm sludge, reaching 1.01 × 107 copies/ng DNA. High-
throughput results revealed that Nitrosomonas was the main ammonia-oxidizing
bacteria with high activity in suspended sludge, and Candidatus Brocadia had the
highest abundance of 13.4% in biofilm sludge. This is the exploration of the microbial
community of three different sludge types in the full-scale sidestream PN/A system for the
first time, which can guide the construction and replication of full-scale PN/A plants.

Keywords: partial nitrification, anammox, bio-carriers, suspended sludge, biofilm

INTRODUCTION

The development and application of the anaerobic ammonia oxidation (anammox) process has made
wastewater treatment plants (WWTP)more energy-efficient in recent years. It is considered the most
cost-effective biological nitrogen removal technology currently. Compared with the traditional
nitrogen removal process, the process based on anammox has the advantages of less energy
consumption, sludge production, and carbon sources (Van de Graaf et al., 1995; Star et al., 2007).

Anammox coupled with nitrification or denitrification has greatly promoted the engineering
application of the anammox process. Partial nitrification–anammox (PN/A) is a combination of
partial nitrification and anammox to achieve completely autotrophic nitrogen removal. Ammonia-
oxidizing bacteria (AOB) partially oxidize the influent ammonia to nitrite aerobically. Then
anammox bacteria oxidize the remaining NH4

+-N to N2, with NO2
−-N as the electron acceptor.

It has been reported that the PN/A process can be successfully implemented in one-stage or two-stage

Edited by:
Antonio Marzocchella,

University of Naples Federico II, Italy

Reviewed by:
You-Peng Chen,

Chongqing University, China
Antonio Panico,

University of Campania Luigi Vanvitelli,
Italy

*Correspondence:
Shou-Qing Ni

sqni@sdu.edu.cn

†These authors have contributed
equally to this work

Specialty section:
This article was submitted to

Bioprocess Engineering,
a section of the journal

Frontiers in Bioengineering and
Biotechnology

Received: 22 November 2021
Accepted: 15 February 2022
Published: 24 March 2022

Citation:
Xu J, Cui Q, Bu C, Ismail S and Ni S-Q

(2022) Partition of Anammox and
Nitrifiers Through Bio-Carriers for Full-

Scale Sidestream Partial
Nitrification–Anammox Plant.

Front. Bioeng. Biotechnol. 10:819937.
doi: 10.3389/fbioe.2022.819937

Abbreviation: AOB, ammonia-oxidizing bacteria; A-SBR, anammox sequencing batch reactor; COD, chemical oxygen de-
mand; DO, dissolved oxygen; DNB, denitrifying bacteria; EPS, extracellular polymeric substances; PN/A, partial nitrifica-
tion–anammox; N-SBR, partial nitrification sequencing batch reactor; NOB, nitrite-oxidizing bacteria; PBS, phosphate-
buffered saline; TN, total nitrogen; WWTP, wastewater treatment plants.

Frontiers in Bioengineering and Biotechnology | www.frontiersin.org March 2022 | Volume 10 | Article 8199371

ORIGINAL RESEARCH
published: 24 March 2022

doi: 10.3389/fbioe.2022.819937

http://crossmark.crossref.org/dialog/?doi=10.3389/fbioe.2022.819937&domain=pdf&date_stamp=2022-03-24
https://www.frontiersin.org/articles/10.3389/fbioe.2022.819937/full
https://www.frontiersin.org/articles/10.3389/fbioe.2022.819937/full
https://www.frontiersin.org/articles/10.3389/fbioe.2022.819937/full
https://www.frontiersin.org/articles/10.3389/fbioe.2022.819937/full
http://creativecommons.org/licenses/by/4.0/
mailto:sqni@sdu.edu.cn
https://doi.org/10.3389/fbioe.2022.819937
https://www.frontiersin.org/journals/bioengineering-and-biotechnology
www.frontiersin.org
https://www.frontiersin.org/journals/bioengineering-and-biotechnology#articles
https://www.frontiersin.org/journals/bioengineering-and-biotechnology
https://www.frontiersin.org/journals/bioengineering-and-biotechnology#editorial-board
https://doi.org/10.3389/fbioe.2022.819937


reactors. The two-stage PN/A systemwas previously applied to real
wastewater such as anaerobic digester and landfill leachate
characterized by high ammonia and salinity (Ganigué et al.,
2009; Lotti et al., 2019). Mosquera-Corral et al. (2005) treated
the effluents from anaerobic digesters of a fish canning factory
using the SHARON-Anammox system, reaching an ammonia
oxidation rate of 1.0 kg N/m3/d. Liang and Liu (2008)
investigated the effect of this coupled process on the treatment
of municipal landfill leachate. Nitrification was achieved by
controlling the temperature at 30°C and dissolved oxygen (DO)
at 0.8–3.2 mg/L, which ultimately resulted in ammonia and total
nitrogen removal rate as high as 97 and 87%, respectively. Without
the pretreatment of municipal wastewater, Chen et al. (2020)
achieved a two-stage PN/A through an intermittent aeration
strategy in the N-SBR (sequencing batch reactor) connecting
with the A-SBR. The two-stage system can be flexibly operated
with high nitrogen loading and short recovery time. But there are
still shortcomings in engineering application such as large area,
high construction expenses, and stable issue of a standalone PN. At
the same time, the effluent instability of the SHARON section
impacts the nitrogen removal.

Since the affinity of nitrite-oxidizing bacteria (NOB) for DO is
lower than that of AOB, low DO concentration is beneficial to the
growth of anammox and also inhibits the activity of NOB. The
concentration of DO below 1.5 mg/L enables the coexistence of
AOB and anammox in a one-stage reactor. Many studies have
confirmed that PN/A is suitable for wastewater with low C/N
(Hao et al., 2002). Aquaculture and landfill leachate have been
treated successfully with anammox in SBR and moving bed
biofilm reactors (Molinuevo et al., 2009; Miao et al., 2014;
Miao et al., 2018). Due to the long proliferation time of AOB
and anammox susceptible to influent, quickly starting the PN/A

system and maintaining stability have been the key issue of PN/A
in engineering applications.

Recently, researchers have conducted a series of investigations
into one-stage PN/A systems, including the startup time, operating
modes, and parameter optimization. The performance of full-scale
PN/A systems is shown in Table 1. With the in-depth study of the
PN/A process, the advantages are highlighted and the scale is
gradually expanded. More than 100 large-scale PN/A technologies
have been applied worldwide, of which 88% of those being
operated are one-stage PN/A systems (Lackner et al., 2014a).

Although many perspectives have been explored in terms of
nitrogen removal efficiency, mechanism, and population structure,
few have focused on the synergistic function ofmicrobial populations
in different sludge types of the full-scale sidestream PN/A plant. In
this study, bacterial activity for the suspended, biofilm, and wasted
sludge (the sludge discharged from the PN/A system to maintain a
proper sludge retention time) taken from a full-scale sidestream PN/
A plant treating alanine production in industrial wastewater was
determined in batch experiments. Combining the analysis of qPCR
and high-throughput sequencing, this study investigated the
microbial community variations in the suspended, biofilm, and
wasted sludge and aimed to reveal the nitrogen removal
mechanism in the full-scale sidestream PN/A plant, which helps
understand the roles of different types of sludge and provides
theoretical support for reconstruction of PN/A plants.

MATERIALS AND METHODS

Study Site and Sample Collection
Our study site was a wastewater treatment plant, which serves the
company with an annual production scale of 20,000 tons of

TABLE 1 | Performance of full-scale PN/A systems.

Reactor
type

Reactor
volume
(m3)

Capacity
(m3/d)

Type
of feed
water

Influent
NH4

+-N
(mg/L)

Influent
COD
(mg/L)

TNE
(%)

NRR (kg
N/m3/d)

References

DEMON 2,900 1,008 Urban and industrial effluent 200 — 84 0.069 Demooij and Thomas, (2012)
CANON 600 8,400 Anaerobic digester supernatants 250 — 90 3.5 Demooij and Thomas (2012)
MBR 487 7,200–9,600 Residential and industrial

wastewater
7,696,362 1,32,091 80–85 0.616 González-Martínez et al.

(2021)
IFAS 15,000 — Sludge digester filtrate 1,619 2045 86 0.17 Sy et al. (2021)
DEMON 705 — Centrate >500 >800 >80 0.04–0.11 Mark et al. (2014)
DEMON 2,400 — Centrate >1,000 1800 >90 0.54 Lackner et al. (2014b)
MBBR 832 — Sludge liquor 1,460–1750 500–800 70 0.58 Xu et al. (2018)
CAT 384 — Landfill leachate 634 ± 143 554 ± 97 78.9 0.5 Wang et al. (2014)
One-
stage SBR

600 — Effluent of Phospaq reactors 714 1,635 73 1.078 Abma et al. (2010)

IFAS 384 304 Landfill leachate 300–500 800–1,000 90 0.188–0.504 Huang et al. (2020)
SBR 116.6 58.3 Hydrolysis acidification effluent 136 131 ± 40 — 0.17–0.70 Fza et al. (2020)

CAT, constant aeration tank.
MBBR, moving bed biofilm reactor.
DEMON, deammonification.
IFAS, integrated fixed biofilm activated sludge.
MBR, membrane bioreactor.
CANON, completely autotrophic nitrogen removal over nitrite.
SBR, sequencing batch reactor.
TNE, total nitrogen efficiency.
NRR, nitrogen removal rate.

Frontiers in Bioengineering and Biotechnology | www.frontiersin.org March 2022 | Volume 10 | Article 8199372

Xu et al. Partial Nitrification and Anammox

https://www.frontiersin.org/journals/bioengineering-and-biotechnology
www.frontiersin.org
https://www.frontiersin.org/journals/bioengineering-and-biotechnology#articles


alanine, located in Qinhuangdao HH Biological Engineering Co.,
Ltd., Hebei, China. The treatment capacity of the plant is
1,200 m3 per day. Wasted sludge was collected from the
wasted sludge collection unit of the PN/A system. The
microaeration caused floc sludge to be suspended in
wastewater. About 100 ml of sludge–water mixture was taken
from the tank, and the suspended sludge samples were obtained
by sedimentation. Because of the high content of extracellular
polymeric substances (EPS) secreted by anammox cells, the
biofilm was attached to the bio-carriers tightly. The biofilm
sludge was peeled off from the bio-carriers. Therefore, the
wasted sludge, biofilm formed on the bio-carriers, and
remaining suspended sludge in the PN/A tank were collected.

The wastewater was produced during alanine production with
an average concentration of 8000.0 ± 14.6 mg COD/L and 700.0 ±

11.5 mg NH4
+-N/L (Supplementary Table S1). The layout of the

wastewater treatment plant is illustrated in Figure 1. Since the
wastewater contained high concentration of organics, an internal
circulation (IC) reactor was set up to degrade most of the COD to
avoid the inhibition of anammox. The NH4

+-N concentration of
wastewater entering in the PN/A system was about 700 ± 11.5 mg/
L, and the temperature was maintained at 25–35°C. (The
temperature of the three compartments was 25 ± 2°C, and for
the rest part, it was maintained at 32–35°C.) The PN/A tank was
divided into six compartments, whose oxygen concentrations are
shown in Supplementary Table S2. To prevent the biomass loss
and improve the substrate loading, the PN/A tank was loaded with
bio-carriers. The diameter of the combined bio-carriers with the
plastic ring as the skeleton is about 200 mm, evenly loaded with the
vinylon fiber. Finally, the average effluent COD and NH4

+-N
concentrations were below 350.0 ± 7.4 mg/L and 40.0 ± 3.2 mg/
L, respectively (Supplementary Table S1), meeting the receiving
standard of a sewage treatment plant.

Batch Experiment for Bacterial Activity and
Isotopic Tracing
In order to determine the activity of organisms in the process, the
suspended sludge (S), wasted sludge (W), and biofilm sludge (B),
which were taken from the PN/A tank, were tested for the activity
of AOB, NOB, and anammox. The sludge samples were washed
twice using 10 mM phosphate-buffered saline (PBS) to remove
the substrates and then transferred to serum bottles (100 ml). In
batch experiments, the AOB and NOB were fed with 500 mg/L
NH4

+-N and 500 mg/L NO2
−-N, respectively. This experiment

was conducted in a thermostatic shaker at 25°C and 180 rpm. A
gas pumpwas used to supply air into the solution at a gas flow rate
of 0.5 L/min to provide sufficient oxygen. Samples were taken
within 10 h, and the concentrations of NH4

+-N, NO2
−-N, and

NO3
−-N were measured. All of the analysis was conducted in

three parallel experiments.

FIGURE 1 | Schematic diagram of the full-scale sidestream PN/A plant. IC means internal circulation. PN/A means partial nitrification and anammox.

FIGURE 2 | Ammonia conversion rate in S and B groups.

Frontiers in Bioengineering and Biotechnology | www.frontiersin.org March 2022 | Volume 10 | Article 8199373

Xu et al. Partial Nitrification and Anammox

https://www.frontiersin.org/journals/bioengineering-and-biotechnology
www.frontiersin.org
https://www.frontiersin.org/journals/bioengineering-and-biotechnology#articles


The isotope experiment of anammox was performed in an
Erlenmeyer flask (1 L) supplemented with 500 ml of medium
including 15NH4

+ as a tracer. The influent medium consisted of
NH4

+-N (250 mg/L) and NO2
−-N (300 mg/L), KH2PO4 (40 mg/

L), NaHCO3 (800 mg/L), CaCl2·2H2O (36 mg/L), MgCl2·6H2O
(26 mg/L), and 0.5 ml trace element solution. The sludge taken
from the PN/A tank was transferred to Erlenmeyer flasks after
being washed three times with the PBS. The Erlenmeyer flasks

were sealed with rubber plugs containing several holes to collect
the gas sample. Then the headspace was flushed with 99.9%
argon to remove the oxygen for 5 mins. The experiment was
conducted in a thermostatic shaker at 35°C and 180 rpm. Gas
samples were collected once every 2 hours by using the injection
syringes from the vacuum bottles sealed with butyl rubber
stoppers. The nitrogen stable isotopes were measured by
Thermo Fisher Scientific, Inc., United States. Nitrogen was
enriched and purified by PreCon, and the mass spectrometer
was utilized to measure the 15N and 14N ratios of N2. The δ15N
value was calculated by following the international standard
correction.

DNA Extraction and Quantitative
Real-Time PCR
Sludge samples were collected from the PN/A tank for microbial
analysis. The DNA of samples was extracted by using the
PowderSoilTM DNA Isolation Kit (MO BIO Laboratories,
United States). The concentration of DNA was determined
using a micro-spectrophotometer. Quantitative PCR (qPCR)
experiments were performed to quantify the copy numbers of
the 16S rRNA gene of anammox (Amx), the functional gene of
AOB (amoA), and the functional gene of denitrifying bacteria
(DNB) (nirS). As Supplementary Table S3 shows, the specific
primers for anammox and AOBwere Amx809F/Amx1066R (Hao
et al., 2009) and amo598f/amo718r (Dionisi et al., 2002). The
specific primers used for DNB were NirScd3aF/NirSR3cd
(Throbäck et al., 2004). Each template was composed of a 20-
μl reaction volume consisting of SYBR Premix Ex Taq (10 μl),
5 μmol/ml of forward primers (0.4 μl), 1 μl of extracted DNA,
5 μmol/ml of reverse primers (0.4 μl), and RNase-free water
(8.2 μl). The tests were repeated three times to ensure